samran . FCC RF Test Report

Report No. : FG4605050

B5_N30(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

elten. 30 8 o Typa Fomer (RS
vgltckd 100100
= 3

Ref Ll Offset 8,60 0B
Ref L 1 dBm

Funclion
dBm

B5_N30(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left Mid_CH

=l
[Swept SA

KEYSIGHT lnput oy Typer Power (RMS] -
dglod 100100

Start 30 Mz Video BW 3.0 MHr*
#Res BIW 1.0 MHz

Funclion Function Widh

B5_N30(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left Mid_CH

#Alten 30 0B

ScaleDiv 10 d8

Video BW 3.0 MHZ'

¥ Function Funclion Widh
518 dBm

B5_N30(5M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left Mid_CH

ey Type: Power (RMS]
"o

Tig Free Run

Video BW 3.0 MHZ'

¥ Function Funclion Widh
5T dBm

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number

: A2-8 of 20



SPORTON LAB. FCC RF TeSt Report Report No.: FG4605050

B5_N30(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH
Halten 30 6B

B5_N30(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

¥ 00100

oy Typer Power (RMS] -
gl A
Tng: Fs

#Alten 30 0B

Ref Ll Offset 8,60 0B
ScaleiDiv 10 dB Ref L 1 dBm ScaleDiv 10 d8

B e

Start 30 Mz Video BW 3.0 MHr*
4Res BIW 1.

Video BW 3.0 MHZ'

Funclion
dBm

¥ Function Funclion Widh
1518 dBm.

B5_N30(5M)_DFT-s-

OFDM_QPSK_Edge _1RB_Left_High CH
z

KEYSIGHT lnut

B5_N30(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH

o Type Power (RMS) g Types Power (M)
Aoglhckt 100100 T

Tig Free Run

Start 30 Mz
4Res BIW 1.

Video BW 3.0 MHz*

Video BW 3.0 MHZ'

Funclion Function Widh

Function Funclion Widh

¥
5 10 dBm

Sporton International Inc. (Kunshan) Page Number : A2-9 of 20
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



samran . FCC RF Test Report

Report No. : FG4605050

B5_N30(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low_CH

elten. 30 8 o Typa Fomer (RS
vgltckd 100100
= 3

Ref Ll Offset 8,60 0B
Ref L 1 dBm

Video BW 3.0 MHz*

Funclion
dBm
[

B5_N30(10M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left_Low_CH

B
[Swept SA

KEYSIGHT lnput oy Typer Power (RMS] -
dglod 100100

Start 30 Mz Video BW 3.0 MHr*
#Res BIW 1.0 MHz

Funclion Function Widh

B5_N30(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_ Low CH

#Alten 30 0B

ScaleDiv 10 d8

Video BW 3.0 MHZ'

Function Funclion Widh
B

B5_N30(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

ey Type: Power (RMS]
"o

Tig Free Run

Video BW 3.0 MHZ'

Function Funclion Widh
B

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2

Page Number : A2-10 of 20
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
30 15 5 461500 23075 PFLSOFPM1@0  seegraph  PAss
30 15 5 461500 2307.5 DFT&;?}EDM 1@0  seegraph  PASS
30 15 5 461500 2307.5 DFTéf;SOE DM 25@0 seegraph  PASS
30 15 5 461500 2307.5 DFTQ'SP'SEDM 25@0 seegraph  PASS
30 15 5 462500 23125 CPSOFOM 1@24  seegraph  Pass
30 15 5 462500 23125 DFT;F;gEDM 1@24 seegraph  PASS
30 15 5 462500 23125 DFT;;SE DM 25@0 seegraph  PASS
30 15 5 462500 23125 DFT;P'SEDM 25@0  seegraph  PASS
30 15 10 462000 23100  PFSOFPM @0 seegraph  PAss
30 15 10 462000 2310.0 DFT;F;gEDM 1@0  seegraph  PASS
30 15 10 462000 2310.0 DFT;;SE DM @51  seegraph  PASS
30 15 10 462000 2310.0 DFT;F;SEDM 1@51 seegraph  PASS
30 15 10 462000 2310.0 DFTE;SP'SE PM " 50@0 seegraph  PASS
30 15 10 462000 2310.0 DFT;F;gEDM 50@0 seegraph  PASS
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

: Temperature : 23~25°C
Test Engineer : Bruce Zhao - —
Relative Humidity : 41~42%
SA n30/NR 5MHz / QPSK / Ant.3
Frequency EIRP Limit O_ve_r S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (HV)
(dB) (dBm) (dB) (dBi)
4616 -63.80 -40 -23.80 -75.26 2.84 14.30 H
6912 -56.98 -40 -16.98 -66.92 3.49 13.43 H
Lowest 9222 -62.32 -40 -22.32 -72.56 3.85 14.09 H
4616 -63.29 -40 -23.29 -74.75 2.84 14.30 V
6912 -58.51 -40 -18.51 -68.45 3.49 13.43 V
9222 -62.38 -40 -22.38 -72.62 3.85 14.09 \%
4616 -63.73 -40 -23.73 -75.19 2.84 14.30 H
6926 -57.12 -40 -17.12 -67.06 3.49 13.43 H
Middle 9236 -61.91 -40 -21.91 -72.15 3.85 14.09 H
4616 -63.19 -40 -23.19 -74.65 2.84 14.30 \%
6926 -59.73 -40 -19.73 -69.67 3.49 13.43 \%
9236 -62.21 -40 -22.21 -72.45 3.85 14.09 \%
4616 -63.25 -40 -23.25 -74.71 2.84 14.30 H
6926 -56.81 -40 -16.81 -66.75 3.49 13.43 H
Highest 9236 -62.18 -40 -22.18 -72.42 3.85 14.09 H
4616 -63.13 -40 -23.13 -74.59 2.84 14.30 \%
6926 -58.12 -40 -18.12 -68.06 3.49 13.43 \%
9236 -62.02 -40 -22.02 -72.26 3.85 14.09 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SAn30/NR 10MHz / QPSK / Ant.3
Frequency EIRP Limit O.\/e.r SG. TX Cable | TX Ant'enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galp (H)
(dB) (dBm) (dB) (dBi)
4616 -63.60 -40 -23.60 -75.06 2.84 14.30 H
6912 -56.81 -40 -16.81 -66.75 3.49 13.43 H
Middle 9222 -61.82 -40 -21.82 -72.06 3.85 14.09 H
4616 -62.85 -40 -22.85 -74.31 2.84 14.30 \%
6912 -58.18 -40 -18.18 -68.12 3.49 13.43 \%
9222 -61.96 -40 -21.96 -72.20 3.85 14.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_14A_n30A / NR 5MHz / QPSK / & ANT(0+3)(NR) for Other PA
Frequency EIRP Limit O_ve_r S-G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galrl (HV)
(dB) (dBm) (dB) (dBi)
4616 -64.18 -40 -24.18 -75.64 2.84 14.30 H
6912 -63.24 -40 -23.24 -73.18 3.49 13.43 H
NR n30 9222 -62.67 -40 -22.67 -72.91 3.85 14.09 H
Lowest 4616 -63.80 -40 -23.80 -75.26 2.84 14.30 \%
6912 -62.12 -40 -22.12 -72.06 3.49 13.43 \%
9222 -61.87 -40 -21.87 -72.11 3.85 14.09 \%
4616 -63.85 -40 -23.85 -75.31 2.84 14.30 H
6926 -61.29 -40 -21.29 -71.23 3.49 13.43 H
NR n30 9236 -60.60 -40 -20.60 -70.84 3.85 14.09 H
Middle 4616 -64.20 -40 -24.20 -75.66 2.84 14.30 \%
6926 -63.38 -40 -23.38 -73.32 3.49 13.43 \%
9236 -61.92 -40 -21.92 -72.16 3.85 14.09 \%
4616 -64.47 -40 -24.47 -75.93 2.84 14.30 H
6926 -63.37 -40 -23.37 -73.31 3.49 13.43 H
NR n30 9236 -62.77 -40 -22.77 -73.01 3.85 14.09 H
Highest 4616 -62.85 -40 -22.85 -74.31 2.84 14.30 \%
6926 -61.21 -40 -21.21 -71.15 3.49 13.43 \Y%
9236 -61.47 -40 -21.47 -71.71 3.85 14.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_14A n30A/LTE 10MHz + NR 10MHz / QPSK / ANT(0+3)(NR) for Other PA
Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (H)
(dB) (dBm) (dB) (dBi)
4616 -64.51 -40 -24.51 -75.97 2.84 14.30 H
6912 -61.70 -40 -21.70 -71.64 3.49 13.43 H
NR n30 9222 -62.74 -40 -22.74 -72.98 3.85 14.09 H
Middle 4616 -64.20 -40 -24.20 -75.66 2.84 14.30 \%
6912 -61.76 -40 -21.76 -71.70 3.49 13.43 \%
9222 -61.72 -40 -21.72 -71.96 3.85 14.09 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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EN-DC_66A_n30A / NR 5MHz / QPSK / & ANT(2+3)(NR)
Frequency EIRP Limit O_ve_r S-G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Galrl (HV)
(dB) (dBm) (dB) (dBi)
4616 -65.06 -40 -25.06 -76.52 2.84 14.30 H
6912 -56.41 -40 -16.41 -66.35 3.49 13.43 H
NR n30 9222 -55.17 -40 -15.17 -65.41 3.85 14.09 H
Lowest 4616 -65.05 -40 -25.05 -76.51 2.84 14.30 \%
6912 -54.04 -40 -14.04 -63.98 3.49 13.43 \%
9222 -55.12 -40 -15.12 -65.36 3.85 14.09 \%
4616 -65.69 -40 -25.69 -77.15 2.84 14.30 H
6926 -55.71 -40 -15.71 -65.65 3.49 13.43 H
NR n30 9236 -54.57 -40 -14.57 -64.81 3.85 14.09 H
Middle 4616 -65.32 -40 -25.32 -76.78 2.84 14.30 \%
6926 -54.25 -40 -14.25 -64.19 3.49 13.43 \%
9236 -54.19 -40 -14.19 -64.43 3.85 14.09 \Y%
4616 -65.49 -40 -25.49 -76.95 2.84 14.30 H
6926 -55.95 -40 -15.95 -65.89 3.49 13.43 H
NR n30 9236 -54.54 -40 -14.54 -64.78 3.85 14.09 H
Highest 4616 -65.22 -40 -25.22 -76.68 2.84 14.30 \%
6926 -52.96 -40 -12.96 -62.90 3.49 13.43 \%
9236 -54.60 -40 -14.60 -64.84 3.85 14.09 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EN-DC_66A_n30A/LTE 10MHz + NR 10MHz / QPSK / ANT(2+3)(NR)
Frequency EIRP Limit O_ve_r SG. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Power loss Gam (H)
(dB) (dBm) (dB) (dBi)

4616 -65.55 -40 -25.55 -77.01 2.84 14.30 H
6912 -57.28 -40 -17.28 -67.22 3.49 13.43 H
NR n30 9222 -54.97 -40 -14.97 -65.21 3.85 14.09 H
Middle 4616 -65.56 -40 -25.56 -77.02 2.84 14.30 \%
6912 -54.44 -40 -14.44 -64.38 3.49 13.43 \%
9222 -55.08 -40 -15.08 -65.32 3.85 14.09 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

Sporton International Inc. (Kunshan) Page Number : B3 of B3
TEL : +86-512-57900158
FCC ID : UZ7TEM45A2



